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ITEM PART NO. DESCRIPTION QTY.
1 102000-0002 GEARHEAD RCD STARTER 1
2 101002-76 REGISTER RING CRANK MOUNT REMOVABLE 6 INCH 1
3 101002-75 SPACER RING CRANK MOUNT REMOVABLE 6 INCH 1
4 357443-24 SHCS 7/16-14 x 1.50 3
5 357337-40 SHCS 3/8-24 x 2.50 2
6 357337-32 SHCS 3/8-24 x 2.00 4
7 352503-06 3/8 AN WASHER 6
8 355437-10 3/8-24 NUT HEX FLANGED LOCK 6
9 355143-60 HEX NUT 7/16-14 3
10 355131-60 HEX NUT 5/16-18 2
11 101520-0002 MOTOR ASSEMBLY RCD 1-RCD GEARHEAD 1
12 102500-0010 STARTER HANDLE CONVERSION BRACKET NEW 1
13 102505-0011 STARTER CABLE-PLUG ASSY RCD1 1
14 101513-02 #2 COPPER LUG W-.32 HOLE 4
15 101513-51 TERMINAL INSULATOR BLACK 2
16 111 Cable-1 Anderson Plug to Starter Terminal 1
17 111 Cable-2 Anderson Plug to Relay 1
18 111 Cable-3 Relay to Starter Terminal 1

19 102505-24 #10 RING TERMINAL 1
20 102505-20 #6  RING TERMINAL 16-14 AWG WIRE 1
21 111 Wire  Relay to Toggle Switch 1

22 352510-03 #10 NAS WASHER 2
23 352503-05 5/16 AN WASHER 2
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